
1

Henderson, Katie

From: Torrence, Rufus
Sent: Friday, February 17, 2012 8:34 AM
To: Dennis Brunson
Subject: AFIN 26-00145  AR0033880 City of Hot Springs Proposed Program Narrative
Attachments: HTSP Proposed Program Narrative 20120214.doc; RE: Program Narrative

 
 

 
  
February 17, 2012 
  
Dennis R. Brunson, Pretreatment Coordinator 
City of Hot Springs 
P. O. Box 700 
Hot Springs, Arkansas  71901 
  
Re:  City of Hot Springs Proposed Program Narrative  
       (Permit No. AR0033880 AFIN 26-00145 & AR0050148 AFIN 26-00444) 
  
Dear Mr. Brunson: 
  
The Department has completed the preliminary review of the program narrative.  The Department will 
expect the official program submittal before March 15, 2012. 

 
If you have any questions or concerns, please contact the Department at (501) 682-0626 or by email at 
torrence@adeq.state.ar.us . 
  
Sincerely, 

 
Rufus Torrence, Pretreatment Engineer 
Water Division 

 
 
                     



DRAFT 

HTSP PROPOSED PROGRAM NARRATIVE 20120214 

 
Required Changes      Recommended Changes     Attention Only 

 
TABLE OF CONTENTS 

 

 

 

  1.0 INTRODUCTION .......................................................................................................... 2 

 

  2.0 POTW PRETREATMENT PROGRAM REQUIREMENTS ........................................ 3 

 2.1  Technical Information Support 

 2.2  Legal Authority 

 2.3  Program Implementation 

 2.4  Staffing and Organization 

 2.5  Funding 

 

  3.0 EXISTING WASTEWATER TREATMENT FACILITIES .......................................... 4 

 

  4.0 EXISTING WATER AND SEWER SYSTEN ORGANIZATION ............................... 5 

 

  5.0 INDUSTRIAL USERS SURVEY .................................................................................. 5 

 

  6.0 TECHNICAL INFORMATION ..................................................................................... 6 

 

  7.0 SLUDGE CONTROL EVAULATION .......................................................................... 6 

 

  8.0 BEST MANAGEMENT PRACTICES (BMPs) ............................................................. 7 

 

  9.0 EVALUATION OF LEGAL AUTHORITY AND PROPOSED AUTHORITY FOR .. 7 

 IMPLEMENTATION OF PRETREATMENT PROGRAM 

 

10.0 SPECIFIC LIMITATIONS FOR DISCHARGE OF PROHIBITED POLLUTANTS .. 7 

 

11.0 ORGANIZATION AND STAFFING ............................................................................ 9 

 

12.0 PRETREATMENT MONITORING AND REPORTING ............................................. 11 

 

13.0 PRETREATMENT PROGRAM DEVELOPMENT AND OPERATING COST ......... 17 

 

14.0 PRETREATMENT PROGRAM IMPLEMENTATION ............................................... 18 

 

15.0 CONIDENTIAL INFORMATION ................................................................................ 18 

 



 2 

 

 

 

 

1.0  INTRODUCTION 

 

      

     The Federal Water Pollution Act (Public Law 92-500) as amended by the Clean  

Water Act of 1977 (Public Law 95-217) established responsibilities of Federal, State, and 

Local governments, industry and the public to implement National Pretreatment Standards to 

control pollutants which pass through or interfere with treatment processes in Publicly Owned 

Treatment Works (POTW’s) or which may contaminate sewage sludge. 

 

     General Pretreatment Regulations for Existing and New Sources of Pollution (40 CFR, Part 

103) were promulgated by the U.S. Environmental Protection Agency (EPA) 

on June 26, 1978 and have been amended.  The basic objectives of the Pretreatment Program 

were defined as follows: 

 

   1.  Prevent the introduction of pollutants into a POTW which will interfere with the   

        treatment operations and the use of disposal of digested sludge. 

 

   2.  Prevent the introduction of pollutants into a POTW which would pass through  

        untreated and remain in unacceptably high concentrations in the plant effluent. 

 

   3.  Improve the feasibility of recycling and reclaiming the industrial wastewaters and  

        sludges. 

 

   4.  Enforce applicable EPA Categorical Standards. 

 

   5.  Generally, to reduce the health and environmental risk of pollution caused by  

        discharges to POTW’s. 

 

     The Pretreatment Regulations (40 CFR, Part 403) require any POTW with a total design 

flow of greater that 5 million gallons per day (MGD) and receiving from Industrial Users 

pollutants which could pass through or interfere with the operation of the POTW, or are 

otherwise subject to Categorical Pretreatment Standards, to establish a POTW Pretreatment 

Categorical Pretreatment Standards, to establish a POTW Pretreatment Program.  The Regional 

Administrator or Director may require a POTW with a design flow of 5 MGD or less to 

develop a Pretreatment Program if he or she finds that the nature or volume of the industrial 

effluent causes: treatment plant upsets, violations of POTW effluent limitations, contamination 

of municipal sludge, or passes through untreated. 

 

     The EPA has deemed that the City of Hot Springs must develop a Pretreatment Program 

under the direction of the City of Hot Springs Control Authority Representative.  This 

document outlines various Pretreatment Program requirements and serves as an instrument to 



 3 

develop, implement and carry on an Industrial Pretreatment Program for the City of Hot 

Springs Utilities. 



 4 

2.0  POTW PRETREATMENT PROGRAM REQUIREMENTS 

 

     The EPA has defined five (5) essential components of any Pretreatment Program.  They are: 

 

1.  Technical Information Support 

2.  Legal Authority 

3.  Program Implementation 

4.  Staffing and Organization 

5.  Funding 

 

     The following paragraphs provide a summary of the regulatory requirements of each of 

these five components. 

 

2.1 Technical Information Support 

 

     This component of a Pretreatment Program requires a POTW to adequately indentify the 

pollutants entering its systems from its Industrial Users.  This information is normally obtained 

by conducting an Industrial Waste Survey.  From the results of the survey, types of pollutants 

can be indentified and appropriate sampling and analysis can then be conducted in order to 

quantify and qualify the volume and type of pollutants being discharged into the POTW 

system.  The technical information component provides the necessary background to determine 

the extent and magnitude of the Pretreatment Program. 

 

2.2 Legal Authority 

 

     One of the most significant components of a Pretreatment Program is the provision of 

adequate legal authority to develop, administer, and enforce the program.  At a minimum, the 

POTW should have the legal authority to perform the following functions: 

 

          1.  Deny or condition new or increased contributions. 

          2.  Require compliance with applicable Pretreatment Standards. 

          3.  Control industrial discharges to the POTW to insure compliance. 

          4.  Require development of compliance schedules for installation of technology. 

          5.  Require submission of notices and self-monitoring reports. 

          6.  Carry out inspections, surveillance, and monitoring reports. 

          7.  Obtain remedies for noncompliance. 

          8.  Authority to immediately and effectively halt or prevent any discharge. 

 

     A required part of any Pretreatment Program is a letter from the utilities’ attorney.  The 

attorney’s letter specifically refers to the basic statutory authority for the Pretreatment Program, 

and summarizes a review of the City’s Pretreatment Code Ordinance 4577 (as amended and 

codified) and the Control Authority Representative or his Designee(s) authority to implement a 

Pretreatment Program. 

 

 

 



 5 

2.3 Program Implementation 

 

     The success of a local Pretreatment Program largely depends upon the existence of 

procedures which are well thought out and easy to follow.  The Pretreatment Program should 

be flexible enough to allow adjustments to day-to-day operating situations.  At a minimum, a 

Pretreatment Program should provide procedures that will enable the Control Authority 

Representative or his Designee(s) to: 

 

          1.  Identify and locate industrial users subject to discharge controls. 

          2.  Identify the character and volume of pollutants discharged to the POTW system. 

          3.  Notify industrial users of applicable standards and requirements. 

          4.  Receive and analyze self-monitoring reports and other notices from industrial 

               users subject to National Categorical Standards. 

          5.  Randomly surveillance and inspection to identify noncompliance. 

          6.  Investigate instances of noncompliance. 

          7.  Provide for public participation and publish annually in the largest local  

               newspaper a list of industrial users that were significantly not in compliance 

               with pretreatment standards that year. 

 

2.4 Staffing and Organization 

 

     The Control Authority Representative or his Designee(s) must have sufficient qualified 

personnel to carry out the authorities and procedures required by a Pretreatment Program.  The 

Program includes a description of the POTW organization that will administer the Program, 

including organization charts. 

 

2.5 Funding 

 

     Pretreatment Program regulatory requirements simply specify that the Control Authority 

Representative or his Designee(s) have sufficient resources to carry out the responsibilities and 

procedures required in the Program.  A description of the POTW’s funding levels is part of this 

document. 

 

 

3.0  EXISTING WASTEWATER TREATMENT FACILITIES 

 

 

     The City of Hot Springs Utilities currently operates two wastewater treatment facilities.  The 

Central WWTP is 11 MGD return activated sludge and the Southwest WWTP is 1.2 MGD 

sequencing batch reactor. 

 

     The Central Wastewater Treatment Facility consists of bar screening, 3 aerated grit removal 

chambers, 3 primary sedimentation clarifiers, 3 conventional activated sludge aeration basins, 4 

secondary sedimentation clarifiers, 4 mixed media filtration chambers, 2 disinfection basins 

and de-chlorination.  The sludge handling is comprised of 2 gravity thickeners, 2 anaerobic 



 6 

digesters and 1 dewatering belt press.  After the sludge is dewatered, it is disposed of at the 

Central Wastewater Treatment Plant’s Composting Facility. 

 

     The Southwest Wastewater Treatment Facility consists of bar screening, 2 sequencing batch 

reactors, 1 aerobic digester, 1 decant chamber, nylon filtration, stair step effluent aeration and 

aerobic digester and 1 dewatering belt press.  After the sludge is dewatered, it is transported 

and disposed of at the Central Wastewater Treatment Plant’s Composting Facility. 

 

 

4.0  EXISTING WATER AND SEWER SYSTEM ORGANIZATION 

 

     The Water and Sewer System for Hot Springs is owned, operated and controlled by the 

Control Authority (City of Hot Springs Governing Entity) as defined in section 9-3-42.4 of the 

Industrial Pretreatment Code Ordinance 4577 under Article VI of Title 9. 

 

     The Control Authority Representative (as defined in section 9-3-42.4 of the Industrial 

Pretreatment Code Ordinance 4577 under Article VI of Title 9 of the City’s Code of 

Ordinances) is responsible for all day-to-day administrative and management functions 

including all operation and maintenance responsibilities.  Overall goals and objectives of the 

utilities are established by the Control Authority with assistance from the Control Authority’s 

attorney and the Control authority Representative.  The maintenance of the water distribution 

and wastewater collection system is performed by the Control Authority Representative’s 

designee (s).  Wastewater laboratory analyses are performed in-house at the Wastewater 

Treatment Plant.  All billings are done through the Control Authority’s customer service.  Both 

water and sewer fees are billed to residential, commercial and industrial customers based upon 

monthly water consumption volumes. 

 
 

5.0  INDUSTRIAL USERS SURVEY 

 

     Since the Pretreatment Program’s inception, EPA model industrial user surveys are sent out 

periodical in order to make an evaluation of each industry operations.  Industrial user surveys 

are also sent to smaller industries and commercial businesses in order to make an assessment of 

their operations.  Any new waste stream generating industry that connects to the sewer system 

is issued an industrial user survey.  If warranted, a site visit is conducted. 

 

     Since the Pretreatment Program’s inception, periodic updates of the vital information from 

each significant industrial user (SIU) have been received.  This list, as updated annually, will be 

included with the annual POTW Pretreatment Report, as required under 40 CFR 403.12(i). 

 

     Prior to allowing any discharge into the POTW by a user outside the City’s legal 

jurisdiction, the utility shall require proof that discharges to be treated will not contain 

hazardous materials that would be regulated under the Resource Conservation and Recovery 

Act (RCRA), heavy metals, or toxic organic materials.  The Control Authority Representative 

or his designee (s) shall notify potential users of any applicable requirements under subtitles C 

and D of RCRA.  Currently the only users outside the City’s legal jurisdiction are generators of 

household domestic waste whose wastewater is brought to the POTW via approved waste 



 7 

haulers.  Additionally, the City shall be able to subject the potential user to all provisions of the 

Pretreatment Code. 

 

      Since the population of industries is a dynamic, rather that static, factor, a system of 

periodically updating the industrial user survey is necessary.  Updating is accomplished by 

review of water service installation records, the City’s Planning and Development Department, 

review of new telephone directories, watching the local daily newspaper for articles in regard to 

industrial activity, and site review of the industrial areas for visual evidence of additions to the 

industrial population.  New industry will be subject to permit application procedures as outlined 

in the Pretreatment Ordinance, and existing permitted industries’ information are updated 

annually. 

 

     The Pretreatment Ordinance shall require any indirect discharger to the POTW to comply 

with the reporting requirements of Sections 204 (b), 307, and 308 of the Clean Water Act of 

1977, including any requirements established under 40 CFR 403. 

 

 

6.0  TECHNICAL INFORMATION HISTORY   

 

     Periodically, the Control Authority must determine the extent to which prohibited pollutants 

were being discharged to the sewer system.  Twenty-four hour composite influent samples are 

collected at the head of the existing treatment facility and at designated areas of the sewer 

system that only service household domestic waste.  This is conducted in order to determine 

TBILL (Technically Based Local Limits) for the wastewater treatment facility.  The sample 

results are used as an indication of the quality of wastewater entering the treatment facility. 

 

     Influent and effluent samples of each process are taken daily and analyzed for pollutant 

parameters of concern. 

 

     The Control Authority Representative or his designee (s) conducts an annual scan for the 

priority pollutants in the plant influent, effluent, and sludge.  The source(s) of the pollutants 

will be determined if present in the scans.  All sludge will be processed on site and it is 

analyzed and disposed of in accordance with 40 CFR 503.  The sludge is then dewatered and 

transported to the Central Wastewater Treatment Plant’s Compost Facility. 

 
[...]
     Information accepted by the Control Representative or his Designee (s) as confidential, shall 

not be transmitted to any governmental agency or to the general public by the Control 

Authority or his Designee (s) until and unless a ten day notification is given to the industry. 

 

     All public information concerning this program will be available for inspection and review 

during the hours of 0800hrs to 1630hrs at the City of Hot Springs Municipal Utilities WWTP, 

320 Davidson Drive, Hot Springs, AR 71901 

 



1

Henderson, Katie

From: Dennis Brunson <DBrunson@cityhs.net>
Sent: Tuesday, February 07, 2012 11:06 AM
To: Torrence, Rufus
Cc: Richard Penn
Subject: RE: Program Narrative
Attachments: Pretreatment Procedures.doc

Rufus, 
 
The following attachment is ready for the review process. The attorney’s statement is still pending with our city 
attorney. I will do another follow up with our utilities director to see where our attorney is on this. Once the program 
narrative and the attorney’s statement have been satisfied by your office, I will send the official program submittal 
(program narrative, pretreatment code ordinance  & attorney’s statement) certified mail. 
 
Thanks, 
 
Dennis R. Brunson 
Pretreatment Coordinator 
City of Hot Springs Municipal Utilities WWTP 
Industrial Pretreatment Division 
dbrunson@cityhs.net 
(501) 262‐1881#15 
(501) 262‐0339 Fax 
www.cityhs.net 
 
 

Your Time  and Energy is life's monetary currency. You 
have what you spend it on! 
 



DRAFT 

 
TABLE OF CONTENTS 

 

 

 

  1.0 INTRODUCTION .......................................................................................................... 2 

 

  2.0 POTW PRETREATMENT PROGRAM REQUIREMENTS ........................................ 3 

 2.1  Technical Information Support 

 2.2  Legal Authority 

 2.3  Program Implementation 

 2.4  Staffing and Organization 

 2.5  Funding 

 

  3.0 EXISTING WASTEWATER TREATMENT FACILITIES .......................................... 4 

 

  4.0 EXISTING WATER AND SEWER SYSTEN ORGANIZATION ............................... 5 

 

  5.0 INDUSTRIAL USERS SURVEY .................................................................................. 5 

 

  6.0 TECHNICAL INFORMATION ..................................................................................... 6 

 

  7.0 SLUDGE CONTROL EVAULATION .......................................................................... 6 

 

  8.0 BEST MANAGEMENT PRACTICES (BMPs) ............................................................. 7 

 

  9.0 EVALUATION OF LEGAL AUTHORITY AND PROPOSED AUTHORITY FOR .. 7 

 IMPLEMENTATION OF PRETREATMENT PROGRAM 

 

10.0 SPECIFIC LIMITATIONS FOR DISCHARGE OF PROHIBITED POLLUTANTS .. 7 

 

11.0 ORGANIZATION AND STAFFING ............................................................................ 9 

 

12.0 PRETREATMENT MONITORING AND REPORTING ............................................. 11 

 

13.0 PRETREATMENT PROGRAM DEVELOPMENT AND OPERATING COST ......... 17 

 

14.0 PRETREATMENT PROGRAM IMPLEMENTATION ............................................... 18 

 

15.0 CONIDENTIAL INFORMATION ................................................................................ 18 

 

 

 

 

 



 2 

1.0  INTRODUCTION 

 

      

     The Federal Water Pollution Act (Public Law 92-500) as amended by the Clean  

Water Act of 1977 (Public Law 95-217) established responsibilities of Federal, State, and 

Local governments, industry and the public to implement National Pretreatment Standards to 

control pollutants which pass through or interfere with treatment processes in Publicly Owned 

Treatment Works (POTW’s) or which may contaminate sewage sludge. 

 

     General Pretreatment Regulations for Existing and New Sources of Pollution (40 CFR, Part 

103) were promulgated by the U.S. Environmental Protection Agency (EPA) 

on June 26, 1978 and have been amended.  The basic objectives of the Pretreatment Program 

were defined as follows: 

 

   1.  Prevent the introduction of pollutants into a POTW which will interfere with the   

        treatment operations and the use of disposal of digested sludge. 

 

   2.  Prevent the introduction of pollutants into a POTW which would pass through  

        untreated and remain in unacceptably high concentrations in the plant effluent. 

 

   3.  Improve the feasibility of recycling and reclaiming the industrial wastewaters and  

        sludges. 

 

   4.  Enforce applicable EPA Categorical Standards. 

 

   5.  Generally, to reduce the health and environmental risk of pollution caused by  

        discharges to POTW’s. 

 

     The Pretreatment Regulations (40 CFR, Part 403) require any POTW with a total design 

flow of greater that 5 million gallons per day (MGD) and receiving from Industrial Users 

pollutants which could pass through or interfere with the operation of the POTW, or are 

otherwise subject to Categorical Pretreatment Standards, to establish a POTW Pretreatment 

Categorical Pretreatment Standards, to establish a POTW Pretreatment Program.  The Regional 

Administrator or Director may require a POTW with a design flow of 5 MGD or less to 

develop a Pretreatment Program if he or she finds that the nature or volume of the industrial 

effluent causes: treatment plant upsets, violations of POTW effluent limitations, contamination 

of municipal sludge, or passes through untreated. 

 

     The EPA has deemed that the City of Hot Springs develop a Pretreatment Program under the 

direction of the City of Hot Springs Control Authority Representative.  This document outlines 

various Pretreatment Program requirements and serves as an instrument to develop, implement 

and carry on an Industrial Pretreatment Program for the City of Hot Springs Utilities. 



 3 

2.0  POTW PRETREATMENT PROGRAM REQUIREMENTS 

 

     The EPA has defined five (5) essential components of any Pretreatment Program.  They are: 

 

1.  Technical Information Support 

2.  Legal Authority 

3.  Program Implementation 

4.  Staffing and Organization 

5.  Funding 

 

     The following paragraphs provide a summary of the regulatory requirements of each of 

these five components. 

 

2.1 Technical Information Support 

 

     This component of a Pretreatment Program requires a POTW to adequately indentify the 

pollutants entering its systems from its Industrial Users.  This information is normally obtained 

by conducting an industrial Waste Survey.  From the results of the survey, types of pollutants 

can be indentified and appropriate sampling and analysis can then be conducted in order to 

quantify and qualify the volume and type of pollutants being discharged into the POTW 

system.  The technical information component provides the necessary background to determine 

the extent and magnitude of the Pretreatment Program. 

 

2.2 Legal Authority 

 

     One of the most significant components of a Pretreatment Program is the provision of 

adequate legal authority to develop, administer, and enforce the program.  At a minimum, the 

POTW should have the legal authority to perform the following functions: 

 

          1.  Deny or condition new or increased contributions. 

          2.  Require compliance with applicable Pretreatment Standards. 

          3.  Control industrial discharges to the POTW to insure compliance. 

          4.  Require development of compliance schedules for installation of technology. 

          5.  Require submission of notices and self-monitoring reports. 

          6.  Carry out inspections, surveillance, and monitoring reports. 

          7.  Obtain remedies for noncompliance. 

          8.  Authority to immediately and effectively halt or prevent any discharge. 

 

     A required part of any Pretreatment Program is a letter from the utilities’ attorney.  The 

attorney’s letter specifically refers to the basic statutory authority for the Pretreatment Program, 

and summarizes a review of the City’s Pretreatment Code Ordinance 4577 and the Control 

Authority Representative or his Designee(s) to implement a Pretreatment Program. 

 

2.3 Program Implementation 



 4 

     The success of a local Pretreatment Program largely depends upon the existence of 

procedures which are well thought out and easy to follow.  The Pretreatment Program should 

be flexible enough to allow adjustments to day-to-day operating situations.  At a minimum, a 

Pretreatment Program should provide procedures that will enable the Control Authority 

Representative or his Designee(s) to: 

 

          1.  Identify and locate industrial users subject to discharge controls. 

          2.  Identify the character and volume of pollutants discharged to the POTW system. 

          3.  Notify industrial users of applicable standards and requirements. 

          4.  Receive and analyze self-monitoring reports and other notices from industrial 

               users subject to National Categorical Standards. 

          5.  Randomly surveillance and inspection to identify noncompliance. 

          6.  Investigate instances of noncompliance. 

          7.  Provide for public participation and publish annually in the largest local  

               newspaper a list of industrial users that were significantly not in compliance 

               with pretreatment standards that year. 

 

2.4 Staffing and Organization 

 

     The Control Authority Representative or his Designee(s) must have sufficient qualified 

personnel to carry out the authorities and procedures required by a Pretreatment Program.  The 

Program includes a description of the POTW organization that will administer the Program, 

including organization charts. 

 

2.5 Funding 

 

     Pretreatment Program regulatory requirements simply specify that the Control Authority 

Representative or his Designee(s) have sufficient resources to carry out the responsibilities and 

procedures required in the Program.  A description of the POTW’s funding levels is part of this 

document. 

 

 

3.0  EXISTING WASTEWATER TREATMENT FACILITIES 

 

 

     The City of Hot Springs Utilities currently operates two wastewater treatment facilities.  The 

Central WWTP is 11 MGD return activated sludge and the Southwest WWTP is 1.2 MGD 

sequencing batch reactor. 

 

     The Central Wastewater Treatment Facility consists of bar screening, 3 aerated grit removal 

chambers, 3 primary sedimentation clarifiers, 3 conventional activated sludge aeration basins, 4 

secondary sedimentation clarifiers, 4 mixed media filtration chambers, 2 disinfection basins 

and de-chlorination.  The sludge handling is comprised of 2 gravity thickeners, 2 anaerobic 

digesters and 1 dewatering belt press.  After the sludge is dewatered, it is disposed of at the 

Central Wastewater Treatment Plant’s Composting Facility. 



 5 

     The Southwest Wastewater Treatment Facility consists of bar screening, 2 sequencing batch 

reactors, 1 aerobic digester, 1 decant chamber, nylon filtration, stair step effluent aeration and 

aerobic digester and 1 dewatering belt press.  After the sludge is dewatered, it is transported 

and disposed of at the Central Wastewater Treatment Plant’s Composting Facility. 

 

 

4.0  EXISTING WATER AND SEWER SYSTEM ORGANIZATION 

 

     The Water and Sewer System for Hot Springs is owned, operated and controlled by the 

Control Authority (City of Hot Springs Governing Entity) as defined in section 9-3-42.4 of the 

Industrial Pretreatment Code Ordinance 4577 under Article VI of Title 9. 

 

     The Control Authority Representative (as defined in section 9-3-42.4 of the Industrial 

Pretreatment Code Ordinance 4577 under Article VI of Title 9 of the City’s Code of 

Ordinances) is responsible for all day-to-day administrative and management functions 

including all operation and maintenance responsibilities.  Overall goals and objectives of the 

utilities are established by the Control Authority with assistance from the Control Authority’s 

attorney and the Control authority Representative.  The maintenance of the water distribution 

and wastewater collection system is performed by the Control Authority Representative’s 

designee (s).  Wastewater laboratory analyses are performed in-house at the Wastewater 

Treatment Plant.  All billings are done through the Control Authority’s customer service.  Both 

water and sewer fees are billed to residential, commercial and industrial customers based upon 

monthly water consumption volumes. 

 
 

5.0  INDUSTRIAL USERS SURVEY 

 

     Since the Pretreatment Program’s inception, EPA model industrial user surveys are sent out 

periodical in order to make an evaluation of each industry operations.  Industrial user surveys 

are also sent to smaller industries and commercial businesses in order to make an assessment of 

their operations.  Any new waste stream generating industry that connects to the sewer system 

is issued an industrial user survey.  If warranted, a site visit is conducted. 

 

     Since the Pretreatment Program’s inception, periodic updates of the vital information from 

each significant industrial user (SIU) have been received.  This list, as updated annually, will be 

included with the annual POTW Pretreatment Report, as required under 40 CFR 403.12(i). 

 

     Prior to allowing any discharge into the POTW by a user outside the City’s legal 

jurisdiction, the utility shall require proof that discharges to be treated will not contain 

hazardous materials that would be regulated under the Resource Conservation and Recovery 

Act (RCRA), heavy metals, or toxic organic materials.  The Control Authority Representative 

or his designee (s) shall notify potential users of any applicable requirements under subtitles C 

and D of RCRA.  Currently the only users outside the City’s legal jurisdiction are generators of 

household domestic waste whose wastewater is brought to the POTW via approved waste 

haulers.  Additionally, the City shall be able to subject the potential user to all provisions of the 

Pretreatment Code. 



 6 

      Since the population of industries is a dynamic, rather that static, factor, a system of 

periodically updating the industrial user survey is necessary.  Updating is accomplished by 

review of water service installation records, the City’s Planning and Development Department, 

review of new telephone directories, watching the local daily newspaper for articles in regard to 

industrial activity, and site review of the industrial areas for visual evidence of additions to the 

industrial population.  New industry will be subject to permit application procedures as outlined 

in the Pretreatment Ordinance, and existing permitted industries’ information are updated 

annually. 

 

     The Pretreatment Ordinance shall require any indirect discharger to the POTW to comply 

with the reporting requirements of Sections 204 (b), 307, and 308 of the Clean Water Act of 

1977, including any requirements established under 40 CFR 403. 

 

 

6.0  TECHNICAL INFORMATION HISTORY   

 

     Periodically, the Control Authority must determine the extent to which prohibited pollutants 

were being discharged to the sewer system.  Twenty-four hour composite influent samples are 

collected at the head of the existing treatment facility and at designated areas of the sewer 

system that only service household domestic waste.  This is conducted in order to determine 

TBILL (Technically Based Local Limits) for the wastewater treatment facility.  The sample 

results are used as an indication of the quality of wastewater entering the treatment facility. 

 

     Influent and effluent samples of each process are taken daily and analyzed for pollutant 

parameters of concern. 

 

     The Control Authority Representative or his designee (s) conducts an annual scan for the 

priority pollutants in the plant influent, effluent, and sludge.  The source(s) of the pollutants 